
SPARE  PARTS LIST 17E 
 

FLAME SPRAY GUN 
 

ELECTRICAL DRIVEN 24V-DC 

 



SPARE  PARTS LIST 17E 
TABLE OF CONTENTS 

1 GEARMOTOR 

2 CLUTCH/HOUSING BEARING 

3 HOUSING COMPLETE/WIRE FEED 

4 WIRE SUPPORT ROLL/MOUNTINGPLATE GASHEAD 

5 MAINBODY COMPLETE 

6 GASHEAD 

7 HOSE CONNECTION BLOCK 

8 GASHEAD  

8.1 GASHEAD COMPLETE 

9 ELECTRICAL CONNECTION 



Pos. Nr.  Name Quantity Part Number Remark 

1 Gear Motor 1 17E1 24DC 

2 Gear motor housing 1    

3 Switch on/off 1 17E3 Bistable 

4 End cover 1    

5 Bolt M5 x 16 4 17E5 Socket head 

6 Mountingplate motor 1    

7 Bolt M3 x 10 4 17E7 Socket head 

8 Cable connector spring 1 17E8   

5 

4 

7 

6 

SPARE  PARTS LIST 17E NR: 1 
GEARMOTOR 

1 

2 3 
Gear Motor (1)  
Gear motor housing (2) 
Drukknop aan/uit (3) 

Bolt M3x10 (7) 
Mountingplate motor (6) 

End Cover (4)  
Bolt M5x15 (5) 
Cable Connector (8)   

8 



SPARE  PARTS LIST 17E NR: 2  
CLUTCH / HOUSING BEARING 

Pos. Nr.  Name Quantity Part Number Remark 

9 Bolt M5 x 100 4 17E9   

10 Housing Bearing 2    

11 Cover Bearing 1 17E11   

12 Bearing 2 17E12 60002Z 

13 Clutch 1 17E13   

14 Housing clutch 1    

1 Gear motor 1 17E1 24DC 

13 

1 

14 

10 

12 9 

11 



SPARE  PARTS LIST 17E NR: 3 
HOUSING COMPLETE / WIRE FEED 

16 

19 

20 

Pos. Nr.  Name Quantity Part Number Remark 

15 Clamp 1    

16 Housing wire drive roll 1    

17 Clamp bolt 2 17E17 Included 17E18  

18 Spring washer 2x26 17E18 Included 17E17  

19 Wire drive roll 1 17E19 Included  17E20  

20 Shim washer 6+ 17E20 10x16 x 0,1 t/m1mm 

21  Paspen  1    

62 Shimwasher 6x12x1 2 17E62  

21 

18 

15 

17 

62 



SPARE  PARTS LIST 17E NR: 4 
WIRE SUPPORT ROLL / MOUNTINGPLATE GASHEAD 

Pos. Nr.  Name Quantity Part Number Remark 

22 Wire support roll  1 17E22 
 Included 

17E30/29/28/27/26 

23 Bolt M6 x 10 2 17E23 Socket Head 

24 Wire guide gashead 1 17E24   

25 Mountingplate gashead 1    

26 Carrosseriering 2   

27 Bearing  1   

28 Support roll bearing 1   

29 Bolt wire support roll 1  Socket head 

30 Shim washer 4  6 x 12 x0,1 t/m1mm 

28 

27 

29 

30 

22 

26 

24 

23 

25 



SPARE  PARTS LIST 17E NR: 5 
MAINBODY COMPLETE 

22 

Pos. Nr.  Name Quantity Part Number Remark 

31 Wire guide long 1 17E31   

32 Inbusschroef M6x10  1 17E32   

33 Draadbus 2 17E33   

34  Mainbody 1    

22 Wire support roll  1 17E22  Page 4 

25 Mountingplate gashead 1    

69 Beschermplaat tbv  22 1 17E34A  

34 

32 
33 

25 

31

 69 



SPARE  PARTS LIST 17E NR: 6 
GASHEAD 

35 36 

24 

38 

37 

40 

Pos. Nr.  Name Quantity Part Number Remark 

35 Nozzle nut 1 17E35   

36 Siphon plug 1 17E36 Standard nr 6 propane 

37 Aircap 1 17E37 3K3CH 

38 Nozzle  1 17E38 49  propane 

39 Repairkit gashead 1 17E39   

40 Gashead complete 1 17E40  

24 Wire guide gashead 1  17E24 Page 4 

68 O-seal ring 4 17E68 Repearkit gashead 39 

39 63 64 

68 



SPARE  PARTS LIST 17E NR: 7 
HOSE CONNECTION BLOCK 

Pos. Nr.  Name Quantity Part Number Remark 

41 Hose connection block 1 17E41   

42 Bolt M6 x 10  1 17E42   

43 O-seal ring 3  17E43/67 Repairkit gashead 39 

44 Security bolt 1 17E44   

45 Plunjer spring 3 17E45   

46 Plunjer gas/oxy/air 3  17E46 1x gas / 1 oxy / 1x air  

47 O-seal ring gas/oxy/air 3  17E47 Repairkit gashead 39 

48 Hose connector Block 1 17E48  

66 O-seal ring 2 17E66 Repairkit gashead 39 

65 O-Sseal ring  1 17E65 Repairkit gashead 39 

     

41 

46 

45 44 

42 

43 

47 

48 

65 66 

45 

47 67 



SPARE  PARTS LIST 17E NR: 8 
GASHEAD 

61 52 

51 

50 

60 



SPARE  PARTS LIST 17E NR: 8.1 
GASHEAD COMPLETE 

48 

49 

39

40 

Pos. Nr.  Name Quantity Part Number Remark 

49 Air cap body 1 17E49   

40 Gashead complete 1 17E40 Page 6 

50 Valve core 1  17E50   

48 House connection block 1 17E48 Page 7 

51 Gashead body 1 17E51   

52 Valve handle 1  17E52  

53 Gas head body complete 1  17E53   

39 Repairkit gashead 1 17E39 Page 4 

61 Seal gashead body 1 17E61 10mm x 3 

60 Screw  M5x30 inox 2 17E60  

68 O-seal ring 1 17E68 Repearkit gashead 39 

43 O-seal ring 4 17E43 Repearkit gashead 39 

50 

53 51 

52 

43 68 



SPARE  PARTS LIST 17E NR: 9 
ELECTRICAL CONNECTION 

55 

Pos. Nr.  Name Quantity Part Number Remark 

54 Connector Male 1 17E54   

55 Connector Female 1 17E55  

56 Electric cable 1 17E56  

57 Hose package 1 17E57  

58 Spare parts  1 17E58  

54 

56 

58

57 


